
728 State Street   |   Madison, Wisconsin 53706   |   library.wisc.edu

Water quality effects of potential urban best
management practices: a literature review.
No. 97 1977

Oberts, Gary L.
Madison, Wisconsin: Wisconsin Department of Natural Resources,
1977

https://digital.library.wisc.edu/1711.dl/YDDLZZZBUPAJQ8D

http://rightsstatements.org/vocab/InC/1.0/

For information on re-use see:
http://digital.library.wisc.edu/1711.dl/Copyright

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
[...]
dismantled before thorough evaluation polluting agents. These materials gather segments of sewer reduced total daily 
could be completed. in catch basins and remain during interim _ predicted solids deposition in 3,000 seg- 

A system similar to the above was __ periods, often turning septic, and can ments by 50 percent. A Sartor and Boyd 
successfully demonstrated in Sandusky, have a substantial impact when a storm (1972) flushing test showed that 80-99 
Ohio (Rohrer Associates 1971). The event washes this materialintoadrainage _ percent of the flushed street solids larger 
system consisted of two 100,000-gal § system (AWPA 1969). Sartor and Boyd than 243 microns were removed by a 
collapsible tanks anchored in Lake Erie reported that “effluents from dirty catch catch basin, but after five minutes of 
to collect combined sewage overflows basins exert a significant pollutional load _ flushing, none of the material less than 43 
from a 14.86-acre residential area. The on receiving waters and/or waste treat- _ microns was left in the basin. In general, 
one-year evaluation of the project showed ment plants.” The APWA (1969) flushing, if properly done, can be ef- 
that 988,000 gallons of sewage were sampled catch basins after several days _ fective in removing material from a 
contained for subsequent treatment ata | without rain and found BOD, values _ street, out of a catch basin, or through a 
cost of $1.88/gal of storage, a relatively ranging from 35 to 225 ppm. This result _ sewer to a treatment plant. 
high cost. Future projections included _led to their conclusion that “catch basins Once sediments and pollutants reach a 
decreasing this cost to $0.40/gal, if pos- may be one of the most important single _ sewer, there is often a tendency for them 
sible. sources of pollution from stormwater to settle and become part of a “first 

Other tank systems have _ been flows”. Solutions to the problem of flush” problem when the next storm | 
installed and successfully operated at “septic” catch basin pollutant introduc- arrives. In response to this phenomenon, 
West Berlin, Germany (Weibel 1969); tion into stormwater include frequentand polymers have been developed for 
Lancaster, Pennsylvania, a silo structure thorough cleaning, elimination of use, _ injection into sewage flow to reduce pipe 
with other physical measures (Huber et and better design (Adgate 1976). friction and thereby increase flow rates 
al. 1973); and Jamaica Bay in New York Many pollutants and sediments settle by reducing viscous friction (Kirkpatrick 
City, Humboldt Avenue in Milwaukee, out prior to arriving at a treatment or 1970). In tests, flow increases of 140 11



| percent were attained with polymer con- a maximum capacity of 1.3 million gal. but generally involved combined sewer 

centrations of 150-200 mg/1. A prototype Treatment costs are $4.81/gal, including overflow and treatment process effluent. 

polymer injection test was conducted by all phases of the operation and chlor- The demonstration projects evaluated by 

the Dallas Water Utilities District on a ination prior to discharge, and annual Lager and Smith were at Philadelphia, 

24-inch sewer line and was..found ef- operation and maintenance costs of Pennsylvania (Cochrane Division 1970 

fective in reducing sewer head if injected | $65,000 (Lager 1974). Removal ef- and 1972); Milwaukee, Wisconsin (Rex 

. when the sewer was_ surcharged. ficiencies for this system have been re- Chainbelt, Inc. 1972); Cleveland, Ohio 

Additionally, the polymer was found ported by Lager (1974) to be: 100 per- (Nebolsine et al. 1972); Lebanon, Ohio . 

nontoxic, but it did tend to increase cent for coliform, 85 percent for (Bodien and Stenberg 1969); Chicago, 

sedimentation, exert a BOD, of 1.56 settleable solids, 40 percent for SS, and ~_ Illinois (Hulme 1970); Letchworth, Eng- 

mg/l, and reduce water retention ca- erratic for BOD,. Colston (1974) rec- land (Water Pollution Research 1966); 

| pacity of sewage sludge. ommended settling of Durham, N.C. and East Providence, R.I. (Fram Corp. 
urban runoff because it is relatively 1969). Results from these tests show that 

| inexpensive and can produce removal microstrainers average removal 
TREATMENT OF DISCHARGE efficiencies of 61 percent for COD, 77 efficiencies of 70 percent SS and 60 

| | percent for SS, and 53 percent for percent BOD,, while fine screens have 
| turbidity. Shapiro and Pfannkuch efficiencies of 38 percent SS and 16 

In areas that are highly developed and (1973) conducted settling experiments percent BOD,. Rotary fine screen 
have existing combined or separate sewer = on runoff water from the Minneapolis efficiencies ranged from 60-90 percent 
systems, a large-scale structural treat- Chain of Lakes and concluded that a settleable solids, 30-32 percent SS and 
ment method may be the only feasible decrease in total phosphorus by settling 16-25 percent COD. Additionally, Lager. 
way to eliminate pollutants prior to alone would range from 13-68 percent. | and Smith report that 25-micron screens 

stormwater-related discharges. These The principal disadvantage of settling | average 75-percent SS removal and 

practices are generally very expensive systems is that they require a large area 400-micron screens average only 
: and require a specific engineering design in which to be installed and for this 25-percent SS removal. 

to make it compatible with the system reason are often not feasible for urban The City of Portland, Oregon (1971) 
within which it is placed. There are three areas. utilized rotary screening on combined - | 
types of treatment — physical, chemical, Most available literature on physical § sewage overflows as part of a U.S. EPA 
and biological —- but most systems will filtration discusses the Cleveland, Ohio | demonstration project. The 105-micron 
use a combination of treatments to ac- dual-media, ultra high rate (UHR) filter screening had an effective open area of 

quire the best overall water quality prior system (Amy et al. 1974, Lager and 47.1 percent. Removal efficiencies for 

to discharge. As with the costs discussed Smith 1974; Nebolsine and Vercelli | storm-related overflows were 54.8 per- 

| in the previous sections, prices of treat- 1974; Nevolsine et al. 1972). The cent settleable solids, 26.6 percent SS, 

ment practices are difficult to evaluate Cleveland pilot program was at the and 15.5 percent COD, with the ef- 
because they refer to only one specific set Southerly Wastewater Treatment Plant —_ fectiveness decreasing in the presence of 
of circumstances, but relative price and was designed to evaluate the system’s _ oil and grease or paint. Additional studies 
ranges can be implied from reported effectiveness on combined sewer over- by Amy et al. (1974), Nebolsine arid 
figures. Representative costs are sum- flows. The basic Cleveland system Vercelli (1974), Nebolsine et al. (1972), 
marized for twenty projects in Appendix consists of prescreening followed by and Vitale and Sprey (1974) yielded 

B. filtration through five ft of number 3 removal efficiencies of various screening 
anthracite coal, over three ft of number devices shown in Table 6. The advan- 

. 612 sand, and yields removal efficiencies tages, therefore, of screening as a phys- 
Physical Treatment of 93 percent SS and 65 percent BOD __ ical treatment method are: effective 

(Nebolsine et al. 1972) with the addition solids removal, small land requirements, | 

Physical methods of treatment are of a polyelectrolyte. The 1972 capital cost and the ability to be placed in remote 

generally very effective for sediment re- of this project was $23,000/mgd with areas. However, the major disadvantage 

moval and are easily adapted to au- total annual operation and maintenance is that it is not effective in reducing 
tomatic operation for rapid storage and costs of $3,880/mgd. Lager and Smith organic or oxygen-demanding material. 
shutdown, but they are generally less (1974) summarized data from seven pro- Dissolved air flotation (DAF) is a 

: effective in the removal of organics and jects involving filtration of some type and physical process whereby injected air 

nutrients than biological or physical- found removal efficiencies as high as 100 bubbles attach to particulate matter in 
chemical methods (Amy et al. 1974). percent (Table 5). These figures show water and raise it to the surface of the 
There are five methods of physical treat- the high treatment efficiencies that can retention area where skimming occurs 
ment generally in use today. These are be derived from filtration. Other ad- (Bursztynsky et al. 1975; Lager and 
settling, filtration, screening, dissolved vantages include lowland area require- Smith 1974; White and Cole 1973). A 

air flotation, and swirl regulators/ ments, and simplified automatic oper- demonstration DAF facility was funded 
separators, in addition to various com- ation (Nebolsine and Vercelli 1974). by U.S. EPA for the Baker Street treat- 

binations of these used in sequence. Screening of urban wastewater ment plant, San Francisco, California. 
Primary clarification settling can usu- through screens of various sizes provides The DAF process here involves trash 

ally be about 30 percent effective for an effective practice generally for coarse racks, short-term sedimentation, DAF, 
removal of BOD and about 60 percent for and medium grain particles. The ef- and chlorination in a 24-mgd facility 
suspended solids (Lager and Smith ficiency of screens treating normal waste draining 167 acres (White and Cole 
1974). The detention basin system with a normal distribution of sizes will 1973). The problem in this area is that 
installed at Chippewa Falls, Wisconsin increase as the size of the screen openings any rainfall over a 0.02-inch/hour in- 
(discussed in a previous section) has decreases and as the thickness of the tensity resulted in combined sewer over- 
shown a removal efficiency of 18-70 screen mat increases (Lager and Smith flows into San Francisco Bay. The inital 

percent SS and 22-74 percent BOD, 1974). Several studies utilizing some evaluation of the facility during dry 
(Lager and Smith 1974). The Boston type of screen were reviewed by Lager weather flow (2.5 mgd) was reported by | 
Cottage Farm Stormwater Detention and Smith (1974) to determine removal White and Cole (1973). They found that 
Facility began operation in May of 1971 efficiencies. It should be noted that the | alum doses to aid flocculation could 
at a total cost of $6.3 million. The facility studies involved did not necessarily ad- increase system effectiveness and that 

12 consists of six parallel settling basins with dress runoff from storm-related events, removal efficiencies decreased with



TABLE 5. Removal efficiencies of seven 

projects involving some type of filtration* TABLE 6. Removal efficiencies for selected 

a parameters by screening devices | 

Parameter - Removal Efficiency (%) ee 

Teen arEIEEEIIIEIEIEIEIEEnNnEnE NINES Parameter Removal Efficiency (%) 

BOD 44-93 I 
COD 35 (one study) BOD; COD 4-50; 4.5-41 
Total P 90-95 Organic material 10-70 | 
Turbidity 79-96 Settleable solids : 50-74 
SS | 70-100 ss 15-90 

~ *From Lager and Smith (1974) 

increased liquid load because of the marized in Table 10. The advantages of a the whole process lasting only seconds to | 
increased turbulence. The efficiencies DAF system are its: effectiveness in re- minutes. A prototype swirl device was 
shown in Table 7 reflect the function of moval of solids, phosphorus, and oxygen- installed in Syracuse, N.Y. to control 
liquid load on effectiveness. Engineering demanding substances; short detention overflows from a 54-acre residential area 
Sciences, Inc. (1971) studied the per- time of about 10-30 minutes versus four (Field 1976). The 3.6-m diameter unit 

formance of the Baker Street facility with hours for a clarifier; enhancement of the could handle a maximum capacity of 8.9 
raw sewage; ranges and averages for sedimentation process; increased perfor- mgd with a flow through time of only 23 
removal efficiences are presented in mance through alum addition; and easy __ seconds. The results of tests reported by 
Table 8. A subsequent wet weather eval- automatic operation. The major disad- Field showed a total mass loading de- 
uation of the facility was done by vantages of the DAF system are that itis crease in suspended solids of 44-65 per- 

- Bursztynsky et al. (1975) at a wet weath- not effective at removing nitrogen or oil cent and in BOD of 50-82 percent. The 
er loading rate of 145 m°/m? (day) and and grease and it requires a relatively 1976 cost of the Syracuse unit was 
an alum dosage of 75 mg/l. This eval- large area for installation. $55,000 and $2,500/hour plus $2,000 
uation yielded the removal rates shown in The final single feasible physical annual operation and maintenance. 
Table 9. Bursztynsky et al. predicted that treatment system is swirl regulators/ A swirl concentration was installed as 
the Baker Street structure should in- separators. The swirl unit has no moving part of a combination treatment system 
tercept about 113 overflows annually. parts but instead regulates flow by a in Lancaster, Pennsylvania in 1972 to 
The total 1970 cost of the facility was central circular weir-spillway while remove solids prior to settling, aeration, 
$2,093,655 (White and Cole 1973). simultaneously treating combined waste- and screening (Huber et al. 1973). The 

| Dissolved air flotation facilities have water by swirl action and liquid-solid cost for the 36-ft diameter chamber was 
also been installed in: Milwaukee, Wis- separation (Field 1976). During high $100,000 (Sullivan 1973). Water quality _ 
consin; Racine, Wisconsin; and Fort flow, the skimmed flotables from the top effects of this swirl unit are not available. 
Smith, Arkansas (Lager and Smith of the unit and the heavy solids from the The advantages of using a _ swirl 
1974). Results from these and from stud- bottom are diverted to an interceptor regulator/separator are its: low relative 
ies by Amy et al. (1974) and the Rhodes sewer for subsequent treatment while the cost, absence of primary mechanical 
Technology Corp. (1970) are sum- high volume supernatant is discharged, parts, effectiveness in removal of flotable 

TABLE 8. Removal efficiencies associated with 

: the Baker Street Plant, San Francisco, California* 
TABLE 7. Effect of liquid load on removal Se | 

efficiency for selected parameters Removal Efficiency (%) 

Parameter @1,000 gpa/ft? 5,000 epaift? Settieabie solids = 838027 
Total SS 90 13 CoD 70 «= («108 
nanan e. » as Ortho PO4 99.0 43.4 80.9 
BOD; COD 80; 80 30; Total N 53.0 0.0 18.4 
Ortho PO4 100 80 Oil and 63.2 0.0 29.1 Total N 30 20 ee Fecal coliform near 100 99.4 99.9 

*From Engineering Sciences, Inc. 1971 

13



TABLE 9. Removal efficiencies associated with 

| the Foe eee ene en outhertow® one TABLE 10. Removal efficiencies for dissolved 
So air flotation facilities 

Parameter Removal Efficiency (%) sd Removal Efficiencies (%) 

Total SS | 51 Parameter With Chemicals Without Chemicals 

Flotable solids 68 | +. 

Settleable solids | 94 Total SS 56-69 70-90 
Turbidity 66 BOD 26-40 42-57 

BOD; COD | 82;40 | COD 41 | 45 

Oil and grease 0 Total N 14 47 
Kjeldahl N 47 

Fecal coliform near 100 Total P 0-16 69-70 

*From Bursztynsky et. al. (1975) 

and settleable solids, and automatically | 
induced operation. The major disadvan- 

tages are the amount of space required TABLE 11. Removal efficiencies for the screening/DAF system at | 
and the difficulty in removing organic 7 Milwaukee, Wisconsin * 7 
material and nutrients. dl 

Many of the systems utilizing physical Removal Efficiencies (%) | 

methods of treatment combine some of Parameter — “First Flush” Without Chemicals With Chemicals 
the practices and produce a more ef- eee 
fective operation. Racine, Wisconsin has Ss 712 43 71 
a screening/DAF system developed in VSS 75 48 71 